
 

 

DEVELOPMENT OF A SUSTAINABLE WASTEWATER 

MANAGEMENT STRATEGY FOR PALESTINIAN RURAL AREAS  

 

 

 

 

 

By 

 

Malvena Al-Jamal 

Student Number: 1015238 

 

 

 

 

 

 

Supervisor: Dr. Omar Zimmo 

Co-supervisor: Dr. Nidal Mahmoud 

 

 

 

 

 

A thesis submitted in partial fulfillment of the requirements  

for the Masters Degree in Water Engineering to  

the Faculty of Graduate Studies at Birzeit University-Palestine 

 

 

 

 

 

 

 

 

 

 

Birzeit, 2004 

 

 



ii

DEVELOPMENT OF A SUSTAINABLE WASTEWATER 

MANAGEMENT STRATEGY FOR PALESTINIAN RURAL AREAS  

 

 

By 

 

Malvena Al-Jamal 

 

 

This thesis was prepared under the supervision of Dr. Omar Zimmo and has been approved 
[...]
(mg/L) 

COD 

(mg/L) 

NO3-N 

(mg/L) 

 

NH4-N 

(mg/L) 
pH 

EC 

(microS/cm) 

Kj-N 

(mg/L) 
a
Hebron/si

te#1 
  150

b 
0.8

b 
60

b 
7.1

b 
2248

b 
 

a
Hebron/sit

e#2 
  1000

b 
0

b 
120

b 
7.2

b 
4290

b 
 

Birzeit   735      

Deir-

Samit 
  1300      

a
Site #1, and  site #2 are located at two rural areas in the southern part of Hebron district 

b
Samples taken after wastewater passing through primary sedimentation 



Moreover, results of the analysis of gray and black wastewater from a house located in a rural 

area (Bilien village /Ramallah) are reported in Table3.7. 

Table 3.7: Characteristics of wastewater at Bilien village (at pilot plant, one 

house, 13 persons), (Mustafa, 1997) 
Parameters Gray wastewater Black wastewater 

Range Median Range Median 

BOD (mg/l) 222-375 286 255-322 282 

COD (mg/l) 600-850 630 566-643 560 

BOD: COD 1.6-2.58 2.25 2.1-2.7 2.26 

Dissolved Oxygen (DO 

in mg/l) 

5.24-6.5 5.9 5.5-7.0 6.25 

Temperature C° 18.5-25.4 22 15-16 15.7 

NH4
+
-N (mg/l) 7-12 10 371  

Kj-N (mg/l) 16-17 16.7 292-381 358 

Phosphate total (mgP/l) 15-17 16 34 34 

PO4
-
 (mgPO4

-
/l) 45-52 49 ------ ------ 

Sulfate SO4
-
 (mg/l) 52-54 53 46 ------ 

NO3
-
 (mg/l) 0-1.3 1 ------ ------ 

Total Suspended Solids 

(mg/l) 

94-181 125 ------ ------ 

Settling Solids (ml/l) 0.3 4.5 1.7 ------ 

Total dissolved Solids 

(mg/l) 

628-1212  2540 ------ 

Chloride (mg/l) 180-220 200 773 ------ 

PH 6.6-7.4 7 8-8.5 8.2 

Cations
+
 (mg/l) K Mn Na Mg Ca Cu Fe Pb Zn 

Gray wastewater 18.37 0.06 87.58 27.15 64.1 0.0014 0.777 0.133 0.00 

 

From the above tables, it can be concluded that the wastewater has a high COD, Nkj, 

phosphorous, sulphate, ammonia, and solids concentration. This is attributed to low water 

consumption and people habits (like discarding the remaining food and used cocking oil in 



 37 

kitchen sinks) (Mahmoud, 2002). The domestic wastewater COD concentration is more than 

twice as strong as gray wastewater. While it is extremely low, in the case of black 

wastewater. However the ammonium concentration in the black wastewater (360mgKj-N/L) 

is much higher than the gray wastewater concentration of 17mgKj-N/L due to the presence of 

urine in the fist one. 

3.8. Sewage disposal facilities 

Often national and donor policies prioritize urban development projects and  over rural 

projects. Likewise, wastewater management has been neglected throughout the West Bank 

and especially in the rural areas and small communities (Al-Sa’ad, 2000; Mustafa, 1997). 

While around 2.81 Mm3 of wastewater is produced monthly in the West Bank (PCBS, 1998), 

sewage collection networks are limited and inadequate. For the year 1997 a large percentage 

of wastewater is still collected in cesspits and open sewers. The percentage reaches 92.2 % of 

the rural houses (PCBS, 2000). Besides, only 1.8% of houses in the West Bank rural areas are 

connected to wastewater networks (PCBS, 2000). The commonly used cesspits capacity, 

which are designed and constructed without a concrete lining in order to allow seepage inside 

the ground, ranges from 5-50 m
3
. These cesspits are emptied 2 to 3 times a year and 32% of 

the Palestinian families own a well close to the cesspits with a separating distance between 

them less than 30 m (PCBS, 2000). Besides, 50% of the wastewater produced by the 

Palestinian communities is discharged raw into wadis, while 137 communities dispose its 

produced wastewater at a distance less than one kilometer from the wadis (PCBS, 2000). 

 

 

 

 

 

 

 

 

 

 

 

 



 38 

CHAPTER FOUR 

WASTEWATER MANAGEMENT IN PALESTINIAN RURAL AREAS 

4.1.Present status of wastewater management in Palestinian rural areas  

The Palestinian rural communities mostly depend on cesspits and occasionally septic tanks 

for disposal of their excreta. There is no legal framework or management programs to control 

their design, installation, performance and maintenance. Emptying of these onsite facilities is 

often neglected and wastewater either percolates into the soil, or overflows from the pits to 

the road or gardens, or evacuated and discharged untreated into dry wadi beds (see Figure 

4.1).  

 

Figure 4.1: Wastewater disposal practices in unsewered rural areas in Palestine (PWA, 

2003) 

4.2. Current situation of institutional wastewater management agencies in rural Palestine 

Several institutions including mainly the Palestinian Water Authority (PWA), local 

committees and village councils, local and international NGO’s and institutions, work in the 

wastewater sector in the Palestinian rural areas.  

I.  The Palestinian Water Authority   

Since 1996, the PWA is responsible for regulation of the Palestinian wastewater policy, 

including collection, treatment, sludge handling and reuse. It is the Palestinian legal body that 

is responsible of: 

 Licensing and approving all wastewater projects and activities including wastewater and 

storm water collection, treatment, reuse, and/or disposal  

 Ensuring and overseeing the efficiency and compliance of these activities and projects 

initially and during operation, according to approved regulations, specifications and 



 39 

standards. 

However, and due to the existing complicated political circumstances in the West Bank and 

the insufficient wastewater management expertise staff, the PWA faces great challenges in 

enforcing its regulations. Coordinating with relevant wastewater sector development agencies 

like the NGO’s and donors is still poor. The main issues concerning the management of 

wastewater such as the collection systems, treatment plants, regulations, standards, and 

regulations are not available yet. 

II.  Local Committees and Village Councils  

Approximately one quarter of all Palestinian villages have village councils. These local 

bodies manage and develop public services in the village including the supply of sanitary 

services. Local committees are formed wherever a village council does not exist. The 

councils and committees are generally unqualified from technical, administrative and 

financial viewpoints, which lead to inefficient management. Besides, village people have 

little influence if any in the establishment or operation and maintenance of those services 

III.  Local NGO’s and International organizations 

Many non-governmental organizations (NGOs), scientific and technical groups, professional 

and other associations working on wastewater management in Palestine such as Palestinian 

Hydrology Group (PHG), Palestinian Agricultural Relief Committee (PARC), Applied 

Research Institute Jerusalem (ARIJ), Centre for Environmental and Occupational Health 

Sciences (CEOHS) and Water Studies Institute (WSI) at Bir-Zeit University, Water and 

Environmental Studies Institute at An-Najah National University (WESI), WSERU Water 

and Soil Environmental Research Unit at Bethlehem University (WSERU), and the United 

Nations Relief and Works Agency for the Palestinian Refugees in the Near East (UNRWA)  

 

International organizations of various statuses such as United Nations Development Program 

(UNDP), World Bank (WB), and German Agency for Technical Co-operation (GTZ), US 

Agency for International Development (USAID), Save the Children Federation (SCF), 

America Near East Refugee Aid (ANERA), and (CARE) conducted some wastewater 

infrastructure projects. 

 

 The aforementioned organizations and institutions operate under severe constraints: poor 

capacities, high political instability and uncertainty, and inadequate sources of funding. 



 40 

Moreover, co-ordination among the institutions is poor, which result in vagueness in their 

roles in the management process of the wastewater services. Consequently, a new 

institutional management approach with a clear legal framework for optimizing wastewater 

management in rural Palestine should be developed.  

4.3. Wastewater treatment facilities in the West Bank unsewered rural areas  

Many NGO’s institutions have implemented some onsite and collective wastewater treatment 

systems of different types and sizes in the range between 5-and 1000 inhabitants over the last 

8 years.  The systems are listed in Table 4.1.  

Table 4.1:  List of the location, treatment systems main parts, number of units, treatment 

objective, and size of onsite and small collective treatment systems erected by NGO’s in rural 

Palestine, (Al-Sa’ad, 2000; ANERA, 2003; PARC, 2001; PHG, 2004, SCF, 1998) 

Size Treatment objective Units Treatment system main parts Site 

500 PE Reuse/Treated Gray WW 38 ST + TF + SF Aba 

20 PE Reuse/Treated Gray WW 1 ST + TF + SF Aba school 

----- Reuse/Treated mixed WW ----- SDT Aldowareh 

50 PE Reuse/Treated mixed WW 1 ST + Multilayer TF + PP Al-

Samu’school 

----- Reuse/Treated mixed WW ----- SDT Alwalajeh 

----- Reuse/Treated mixed WW ----- SDT Bani Naim 

200 PE Reuse/Treated Gray WW 1 Anaerobic Pond + TF + SF + PP Beit Dokko 

----- Reuse/Treated mixed WW ----- ST + CW + UASB Beit Rema 

----- Reuse/Treated Gray WW ----- ST-UFGF Biddo 

----- Reuse/Treated Gray WW ----- ST-UFGF Bilien 

----- Reuse/Treated mixed WW ----- ST + CW + UASB Deir 

Ghassana 

300 PE Reuse/Treated mixed WW ----- 2ST + 4UF Deir Samet 

----- Reuse/Treated Gray WW ----- ST-UFGF Foqeen 

----- Reuse/Treated Gray WW ----- ST-UFGF Hosan 

30 PE Reuse/Treated Gray WW 1 ST + UF Gravel Filter + SF Jericho 

1000 PE Reuse/Treated mixed WW 1 UASB + CW  Kharas 

1000 PE Reuse/Treated mixed WW 1 UASB + CW  Nuba 

----- Reuse/Treated mixed WW ----- SDT Oareen 

----- Reuse/Treated mixed WW ----- SDT Sair 

560 PE Reuse/Treated mixed WW 1 ST + CW Sarrah 

1000 PE Reuse/Treated mixed WW 1 WSP + SF Talita Komi 

----- Reuse/Treated mixed WW ----- SDT Tamoun 

----- Reuse/Treated Gray WW ----- ST-UFGF Terqoia 

50 PE Reuse/Treated mixed WW 1 ST + Multilayer TF + PP Turmus Ayya 

school 

ST = SEPTIC TANK; TF = TRICKLING FILTER; PP = POLISHING POND; UF = UPFLOW 

FILTER; WSP = WASTE STABILIZATION POND; SDT= SUBSURFACE DRAINAGE 

TECHNIQUE; CW = CONSTRUCTED WETLAND; UASB = UPFLOW ANAEROBIC SLUDGE 

BLANKET; ST-UFGF = SEPTIC TANK-UPFLOW GRAVEL FILTER 



 41 

 

Some of the aforementioned small treatment plants are briefly described in the following 

paragraphs: 

a) Birzeit university treatment plant: 

 The treatment plant is designed to treat sewage from all the facilities of the university so as 

to be used for landscape irrigation at Birzeit university campus.  The system utilized is 

activated sludge process.  

 

Figure 4.2: Layout of Birzeit Treatment plant 

 

As shown in Figure 4.2 the treatment plant consists of a communitor with a bar screen, surge 

tank, tertiary tank which consists of three parts: a sand filter well A, well B, and the 

chlorination unit in well C, a sludge basin, main treatment unit (circular part) which consists 

of the core of the clarifier and three chambers surrounding the clarifier: contact zone, digester 

zone, and rearation zone). The core of the clarifier is made of a circular steel chamber with a 

concrete fill provided at the bottom.  

 

The treatment system design was based on the following parameters: 

 Designed flow rate 568 m
3
/d 



 42 

 A clarifier surface rate of 20m/d 

 A contact zone detention time of 3Hrs 

 A rearation zone retention time of 8Hrs 

 A sand filter organic load of 20.4 Kg/d 

 A sand filter rate of filtration of 0.0403 m/min 

Effluent from the treatment plant is subjected to weekly testing. A COD and suspended solids 

removal efficiency of 85% is achieved. The effluent COD concentration of Birzeit treatment 

plant is less than 110 mg/l. High nitrification efficiency (70%) could be maintained at 15
°
C, 

and 60% of the oxidized nitrogen is denitrified, which characterize Birzeit treatment plant as 

a good alternative where high nitrogen removal is essential (Al-Sa’ad and Zimmo, 2003). 

 

b) Save the children federation (SCF) treatment system: 

Typical treatment systems’ design supported and constructed in different rural areas by SCF. 

It was implemented in Tamoun, Oareen, Aldowareh, Sair, Bani Naim and Alwalajeh between 

1989 and 1998. The reclaimed wastewater was used for agricultural basis. The system 

utilized is subsurface drainage technique (SDT).  

 

Figure 4.3: Plan view of the subsurface drainage technique 

 

As shown in Figure 4.3 The SDT unit consists of three main parts: (1) the sewer line from the 

house (2) the sedimentation tank (3) and the penetration field. A distribution box outside the 

septic tank connects it with the penetration field.  

 

The farmers were trained at the start of the project on how to construct and supervise the 

plants components in their house gardens. They were encouraged to contribute to the costs of 

the SDT unit by providing the labor and making a small financial contribution (SCF, 1998). 



 43 

c) Bani-Zeid sanitation project: 

Under the supervision of PHG, a sanitation project is under construction in villages of Beit 

Rema and Deir Ghassaa in Rammallah district (PHG, 2001). The project includes a sewage 

network with a wastewater treatment plant lying between the two villages. The treatment 

plant includes three-compartments-septic tank, constructed wetland, UASB fiberglass tank, 

and a concrete collection tank. The effluent is to be used for irrigation purposes. 

 

d) ANERA wastewater treatment plants: 

ANERA foundation has implemented few on-site wastewater treatment plants in few schools 

in some Palestinian villages. The onsite treatment plants are simply made of a collecting 

manhole connected to a three-compartments reinforced concrete septic tank. The effluent is 

allowed to pass out of the septic tank through a perforated PVC 4'' pipe under a 20cm gravel 

layer. 

 

e) Deir Samet treatment plant: 

 As a part of Deir Samet sanitation project, a treatment plant was implemented in Deir Samet 

in Hebron district by year 2002 under the supervision of PHG foundation. The effluent was 

designed to be used in the irrigation of olive trees in fields found close to the treatment plant. 

The treatment plant capacity is 15 m
3
/d including the wastewater discharged from 40 houses 

in the village that are found to be close to the wadi found in this area (PHG, 2002).  

 

The system utilized was gravel filters. It consists of two-compartments septic tank, four-

compartments upflow filters and a collecting tank. The excess sludge is dried on gravel beds 

so as to be used late as soil fertilizers.  

 

The septic tank and biofilter hydraulic retention times are 12.4 and 3.3 days respectively. The 

raw wastewater COD concentration is 1300 mg/l and reaches a concentration of 84 mg/l after 

passing the 4 filter compartments (PHG, 2002). The effluent is odorless and colorless with 

high transparency  (PHG, 2002). 

 The produced amounts of reclaimed wastewater are sold with a price of 2NIS\m
3
 to the 

farmers. These amounts of money are collected by the village council and are used in the 

costs of operation and maintainace. 

 

 Before the implantation of the project, the PHG foundation held few public awareness 

workshops for the farmers. 

 



 44 

f) Sarrah village treatment plant: 

 Under the supervision of PHG foundation a treatment plant was constructred in Sarrah 

village at south of Nablus district. The effluent was designed to be used for agricultural 

purposes. The treatment plant capacity is 30 m
3
/d including the wastewater discharged from 

80 houses (PHG, 2004). 

 

The system utilized was subsurface flow wetlands. It consists of three-compartments 

reinforced concrete septic tank, subsurface flow wetlands and a collecting tank.  

 

The raw wastewater BOD5 concentration is 1180 mg/l and reaches a concentration of 275 

mg/l after passing the SFW. Additional reduction in TSS concentration also takes place 

resulting in an effluent of 345 mg\l COD concentration, which presents a 81% removal 